


i 
 

THE STATUS AND EXTENT OF DE FACTO 
WATER REUSE IN SOUTH AFRICA 

 

 

Report to the Water Research Commission 

 

by 

 

CD Swartz1, C Lourens1, J Robbertse1 and SJC Slabbert2 

1 Chris Swartz Water Utilisation Engineers  
2 Sarah Slabbert Associates 

 

 

WRC Report No. TT 858/21 
 

October 2021 
 

  



THE STATUS AND EXTENT OF DE FACTO REUSE IN SOUTH AFRICA 

ii 
 

Obtainable from 

Water Research Commission 

Private Bag X03 

Gezina 0031 

South Africa 

 

orders@wrc.org.za or download from www.wrc.org.za 
 
 
The publication of this report emanates from a project entitled The Status and Extent of De Facto Reuse in 

South Africa (WRC Project No. K5/2731//3). 

 

 

 
[...]
The second approach was to determine the extent of de facto reuse by estimating the wastewater content at 

drinking water treatment plant intakes based on the measured concentration of indicator compounds in 

wastewater effluents. This approach is more difficult since site conditions such as local degree of mixing and 

dilution, upstream load prior to discharge, and in-stream attenuation processes such as biodegradation or 

photolysis (Drewes et al., 2017) needs to be considered. Therefore, a WTP could be considered a potential 

de facto reuse plant if that plant abstracts water from a section of river that contains a higher measured 

concentration of CECs than estimated. The results indicated that only 12% of the WTPs (4 of the 33) abstracts 

water from a river section that contains a higher measured concentration of CECs than predicted. However, 

100% of the WTPs abstracts water that contains some cumulative concentration of CECs indicative of treated 

domestic wastewater and therefore all WTPs can be considered as potential de facto reuse plants.  

The four identified WTPs with higher measured concentrations is however considered a high risk and it is 

recommended that further studies be conducted at these sites or catchments. Figure 5.2 shows a map of the 

10 case study rivers with the potential de facto reuse WTPs based on the CEC results indicated with a red 

marker.  

Of the other WTPs which were not considered in this project, some of the plants may be impacted by 

feedwater containing domestic wastewaters, although to a lesser extent than those reported on in this project. 

A further number of drinking water treatment plants may not be affected by any wastewater pollution at all, 

or by a negligible degree. 



THE STATUS AND EXTENT OF DE FACTO REUSE IN SOUTH AFRICA 

95 
 

 

Figure 5.2: Potential de facto reuse water treatment plants in South Africa based on predicted 
and measured CEC results. 

 

5.4 SUMMARY 

In conclusion, the majority of drinking water treatment plants abstracting water from rivers will receive some 

level of wastewater in the feed water, so that all WTPs are potentially de facto reuse plants at some point or 

the other, often more prevalent during periods of drought and low or no river flow. In order to quantify the 

percentage of WTPs in the entire country that could be de facto reuse plants, calculations will be required at 

all the drinking water treatment plants in the country.  



THE STATUS AND EXTENT OF DE FACTO REUSE IN SOUTH AFRICA 

96 
 

CHAPTER 6: ASSESSING WATER TREATMENT PLANT 

CAPABILITIES AS BARRIERS FOR DE FACTO REUSE 

6.1 INTRODUCTION 

The aim of this task in the project was to assess the typical removal capabilities of the technology trains used 

at the selected WTPs and compare this with the results that were obtained in the recently completed WRC 

project by Swartz et al. (2018) in which the pollutant removal potential were studies at two direct potable 

reuse (DPR) and three WWTPs in the country. Based on the information obtained in the two projects, it will 

be possible to obtain an indication of the technological requirements of de facto reuse plants to ensure 

effective removal of the pollutants, and in particular the CECs.  

6.2 METHOD 

6.2.1 Technology overview and removal efficiencies 

Table 6.1 shows the removal capabilities of various unit treatment processes used in conventional water 

treatment plants as well as in advanced water treatment plants for the eight indicator chemicals that were 

used in this project.  

No removal percentages could be found in literature for the two antiretrovirals (Efavirenz and Emtricitabine) 

as well as for the recreational drug (methaqualone). 

Table 6.1: Removal capabilities of various unit treatment processes for the eight indicator 
chemicals  

 

Coagulation, 
Sedimentation, 

Filtration

Chlorine 
Disinfection Ozone GAC/PAC UF RO UV 

disinfection UV/H2O2

44 95 11 99 4.1
Low Medium High Medium Low Low Low
<35 <20 40 - 100 > 90 > 90 >90

61 93 49 81 28
Low High High Medium Low Medium High 
<35 <20 40 - 100 > 90 > 90 >90
65 88 98 2.3

Low Low - Med High Med - High Low Low Low
<35 <20 40 - 100 > 90 > 90 >90

61 100 59 98 34
Low High High Medium Low - Med Medium High
<35 <20 40 - 100 > 90 > 90 >90

77 59 92 19
Low High High Medium Low High
<35 <20 40 - 100 > 90 > 90 >90

Efavirenz
(Antiretroviral)

Emtricitabine
(Antiretroviral)

Methaqualone
(Recreational drug)(Madrax)

Low Low  Medium Med - High Low Low Med - High
20-50 63 92

* v = variable

Sulfamethoxazole
(Antibiotic)

Carbamazepine
(Anti-epileptic)

Diclofenac
(Anti-inflammatory)

US EPA (2010)
Snyder et al. (2007)
Olivier (2015)
US EPA (2010)
Snyder et al. (2007)

CEC removal capabilities by various unit treatment processes

US EPA (2010)
Snyder et al. (2007)
Olivier (2015)

Olivier (2015)
US EPA (2010)
Snyder et al. (2007)
Olivier (2015)

US EPA (2010)

Reference

Removal by treatment process (%)(average)

Chemical

Caffeine
(Stimulant)

Acetaminophen
(Analgesic)

Snyder et al. (2007)
Olivier (2015)

Atrazine
(Pesticide)

Snyder et al. (2007)
USBR (2009)

No Data

No Data

No Data



THE STATUS AND EXTENT OF DE FACTO REUSE IN SOUTH AFRICA 

97 
 

In Table 6.2, a comprehensive summary by the U.S. Department of the Interior Bureau of Reclamation (2009) 

(USBR) provides further removal percentage ranges for a number of CECs for conventional and advanced 

water treatment processes. The green shading shows processes that provides good removal (80-100%), the 

yellow shading represents moderate removal (50-80%), and the red (pink) shading shows poor removal  

(0-50%). 

USBR (2009) reported that technologies that can remove CECs to a moderate extent (50-70%) included 

activated carbon absorption (GAC, PAC), UV Irradiation, conventional activated sludge systems, and MBR. 

Technologies that can remove CECs to a greater extent (>85%) include RO, ozone/AOP, UV/AOP, and BAC.  

 



THE STATUS AND EXTENT OF DE FACTO REUSE IN SOUTH AFRICA 

98 
 

Table 6.2: Percentage removal ranges of conventional and advanced water treatment processes for a number of chemical compounds (CECs) 
(adapted from USBR, 2009) 

Compound Subcategory 
Percentage Removal (%) 

Activated 
Carbon 

Adsorption 
Ozone UV AOP UV 

Irradiation CAS MBR NF RO 
Biologically 

Active  
Sand 

Biologically 
Active 
Carbon 

1,4-Dioxane (C4H8O2)a Industrial <20 <35 >95 <20 <20 <20 20-40 20-50 <20 <20 

Acetaminophen (C8H9NO2) Analgesics 78 >95 >97 73 N/Ab >99 25-50 >90 79 95 

Androstenedione (C19H26O2) Steroids 70 >80 96 89 N/A >98 50-80 >61 96 97 

Atrazine (C8H14ClN5) Pesticides 63 20-50 80 92 N/A N/A 50-80 N/A 54 83 

Benzon(a)pyrene (C20H12) PAH 72 N/A N/A N/A >85 N/A >80 >90 N/A 89 

Caffeine (C8HYN4O2) Stimulant 59 >80 89 44 >97 >85 50-80 >99 77 93 

Carbamazepine (C15H12N2O) Analgesics, stimulant 72 >95 >88 60 N/A 20 50-80 >99 54 90 

DDT (C14H9Cl5) Pesticides 70 N/A N/A N/A N/A N/A >80 N/A N/A 85 

DEET (C12H17NO) Pesticides 54 50-80 89 52 N/A 20 50-80 >95 37 80 
Diazepam (Valium) 
(C16H13ClN2O) Anticonvulsant 67 50-80 93 52 <20 N/A 50-80 N/A 82 84 

Diclofenac (C14H11Cl2NO2) Analgesics 49 >95 >98 >98 N/A >50 50-80 >97 67 75 

Dilantin (C15H12N2O2) Anticonvulsant 56 50-80 97 96 N/A 4 50-80 >99 77 80 

Erythromycin (C37H67NO13) Antimicrobials 52 >95 50-80 39 N/A 96 >80 >98 79 78 

Estradiol (C18H24O2) Steroids 55 >95 >98 93 60-80 N/A 50-80 N/A 85 94 

Estriol (C18H24O3) Steroids 58 >95 >99 90 >85 >98 50-80 N/A 81 92 

Estrone (C18H22O2) Steroids 77 >95 >99 94 80 82 50-80 >95 62 95 

Ethinyl Estradiol (C20H24O2) Steroids 70 >95 >98 93 N/A N/A 50-80 N/A 73 91 

Fluorene (C13H10) PAH 94 N/A N/A N/A N/A N/A >80 N/A N/A >94 
Fluoxetine (Prozac) 
(C17H18F3NO) Antidepressant 91 >95 >98 >98 N/A 40 >80 >96 98 >99 

Galaxolide (C18H26O) Fragrance 59 50-80 N/A N/A <20 N/A 50-80 >98 N/A 74 

Gemfibrozil (C15H22O3) Heart Medication 38 >95 95 57 N/A >86 50-80 >99 54 74 

Hydrocodone (C18H21NO3) Analgesics 72 >95 >98 64 N/A >94 50-80 >98 47 92 

Ibuprofen (Advil) (C13H18O2) Analgesics 26 50-80 94 70 >80 95 50-80 >99 66 83 

Iopromide (C18H24I3N3O8) X-Ray Contrast 
Media 31 20-50 91 99 N/A 20 >80 >99 28 42 



THE STATUS AND EXTENT OF DE FACTO REUSE IN SOUTH AFRICA 

99 
 

Compound Subcategory 
Percentage Removal (%) 

Activated 
Carbon 

Adsorption 
Ozone UV AOP UV 

Irradiation CAS MBR NF RO 
Biologically 

Active  
Sand 

Biologically 
Active 
Carbon 

Lindane (a-BHC) (C6H6Cl6) Pesticides 70 N/A N/A N/A N/A N/A 50-80 N/A N/A 91 

Meprobamate (C9H18N2O4) Anticonvulsant 36 20-50 75 29 N/A <1 50-80 >99 36 71 

Metolachlor (C15H22ClNO2) Pesticides 50 N/A N/A N/A N/A N/A 50-80 N/A N/A 79 

Musk Ketone (C14H18N2O5) Fragrance 69 N/A N/A N/A <20 N/A >80 N/A N/A 83 

Naproxen (C14H14O3) Anti-Inflammatory 
Agent, Analgesics 60 >95 >99 99 N/A >86 20-50 >99 80 82 

N-Nitrosodimethylamine 
(NDMA) (C2H6N2O) a DBPs <20 40-70 >95 <20 <20 <20 20-50 30-70 <20 <20 

Oxybenzone (C14H12O3) Sunscreen 92 >95 50-80 50 >85 95 >80 >93 83 98 

Pentoxifylline (C13H18N4O3) Heart Medication 71 >80 90 50 N/A 85 50-80 >96 91 90 

Progesterone (C21H30O2) Steroids 84 >80 98 92 N/A 95 50-80 N/A N/A 99 
Sulfamethoxazole 
(C10H11N3O3S) Antimicrobials 43 >95 >99 >99 N/A 20 50-80 >99 77 63 

TCEP (C9H15O6P) Flame Retardant 60 <20 16 10 <20 20 50-80 >91 53 80 

Testosterone (C19H28O2) Androgenic Steroids 71 >80 97 91 N/A 96 50-80 N/A 92 96 

Triclosan (C12H7Cl3O2) Antimicrobials 90 >95 >97 >97 70 70 >80 >97 97 97 

Trimethoprim (C14H18N4O3) Antimicrobials 69 >95 94 <5 N/A >76 50-80 >99 24 94 
 

 



THE STATUS AND EXTENT OF DE FACTO REUSE IN SOUTH AFRICA 

100 
 

6.2.2 Selected case studies for assessing CEC removal capabilities in water 

treatment plants 

A sample of 28 drinking water treatment plants were selected as case studies to assess their capabilities as 

barriers for de facto reuse. The treatment plants were selected as part of Step 2: Case study selection in the 

project methodology (Section 3.4). The treatment plant was only required to abstract raw water from one of 

the case study rivers investigated in this study.  

A list of the selected case study treatment plants can be found in Table 6.3, along with a description of the 

plant, including design capacity, treatment processes used, and the river from which the plant abstracts its 

raw water. 

 



THE STATUS AND EXTENT OF DE FACTO REUSE IN SOUTH AFRICA 

101 
 

Table 6.3: Description of selected drinking water treatment plants  

Drinking water 
treatment plant 

Design 
capacity 
(ML/d) 

Abstraction 
River Description of treatment process 

Piketberg WTP 2.4 Berg River 

The Piketberg Water Treatment works is one of the old systems operated by Bergrivier Municipality (constructed in 1963). The 
plant treats about 2.4 ML/day, with an average production rate of 871 ML/annum and a peak production of 2.8 ML/day. The 
scheme provides a population of approximately 10 000 people. The treatment plant receives raw water from the adjacent Berg 
River. The raw water is dosed with alum for coagulation, after which the flocculated water flows to two settling tanks. From the 
settling tank the flow passes through five rapid sand filters. Water is then stabilised with lime and disinfected with chlorine gas prior 
to distribution. In addition to the treated water Piketberg area receives water from the Voëlvlei Spring directly into the network 
reservoir. 

Withoogte WTP 72 Berg River 

Raw water is pumped from the Berg River (Misverstand Weir) to the Raw Water Storage Reservoir at Withoogte, from where the 
water gravitates to the WTW.  The water is stabilised by the addition of lime, which also causes the pH to increase for coagulation. 
The flocs formed after coagulation (with ferric sulphate) and flocculation subsequently settle out in the settling tanks.  From the 
settling tanks the water gravitates through the sand filters to remove most of the remaining colloidal material (measured as 
turbidity). The last phase of the purification process is to disinfect the final water with chlorine.  The final water gravitates to the 
storage reservoir before being pumped into the distribution network.  The sludge, which is drawn off from the settling tanks, 
gravitates to sludge dams. The overflow water from the sludge dams is recovered by re-circulation back to the inlet works. 

Bonnievale WTP 3.5 Breede River 

Raw water is pumped to the Bonnievale Water Treatment Plant from the Breede River. The impurities and colour in the water is 
coagulated with Ultrafloc/poly aluminium chloride and then flocculated ahead of the settling tanks. The overflow from the settling 
tanks is treated in high-pressure sand filters, after which the final water is dosed with chlorine before being distributed in the town's 
reticulation network. 

Laing WTP  Buffalo River 
The Laing Water Treatment Plant abstracts water from the Laing Dam in the Buffalo River. After pre-treatment, the water 
undergoes coagulation and flocculation, where after the resultant flocs are removed in sedimentation tanks, followed by rapid sand 
filtration. The final water is disinfected with chlorine and then distributed to the consumers. 

Umzonyana WTP 120 Buffalo River 

The Umzonyana Water Treatment Plant receives its water from the Bridle Drift Dam in the Buffalo River. The raw water undergoes 
coagulation, before flowing to the clarification process. The overflow from the clarification tanks is treated with PAC in an 
adsorption conditioning process. From there the water is treated in a dissolved air flotation (DAF) and sand filtration process before 
dosing with chlorine and ammonia for chloramination disinfection treatment. The final water is distributed to consumers.  

Rustfontein WTP 100 Modder 
River 

Raw water is pumped to the Rustfontein Water Treatment Plant from the Rustfontein Dam in the Modder River. After undergoing 
pre-treatment, the water is subjected to a coagulation and flocculation process. The conditioned water then flows to a 
sedimentation process, and the overflowing water to sand filters. The final water is chlorinated and distributed to users via the 
reticulation networks. 

Maselspoort WTP 130 Modder 
River 

The Maselspoort Water Treatment Plant abstracts raw water from the Modder River. The water is dosed with lime to adjust the pH, 
as well as with AHC/Polyelectrolyte before undergoing coagulation and flocculation. The water is dosed with pre-chlorine before 
going through sedimentation tanks. The overflow from the tanks is further treated in rapid gravity filters, after which it is disinfected 
through dosing with chlorine gas. The final water is pumped to consumers.  



THE STATUS AND EXTENT OF DE FACTO REUSE IN SOUTH AFRICA 

102 
 

Drinking water 
treatment plant 

Design 
capacity 
(ML/d) 

Abstraction 
River Description of treatment process 

Wiggens WTP 350 Umgeni/Duzi 
River 

Wiggens Water Treatment Plant obtains raw water from the Inanda Dam in the Umgeni River. The water is treated with chlorine 
before undergoing ozonation. The water is subsequently dosed with lime as a stabiliser, and polyelectrolyte and bentonite are 
added to the stream as coagulant and coagulant aid. The coagulation step is followed by sedimentation (pulsators). The overflow 
is further treated in rapid gravity sand filters. The final water is treated with chlorine before being distributed to consumers.  

Durban Heights 
WTP 690 Umgeni/Duzi 

River 

Raw water is pumped form the Nagle Dam in the Umgeni River to the Durban Heights Water Treatment Plant. The water is dosed 
with lime, polyelectrolyte and bentonite for coagulation and flocculation. Sedimentation subsequently takes place in pulsators, and 
the overflow treated in rapid gravity sand filtration. Chlorine is dosed and the final water is distributed to consumers. The plant is 
currently operating at 615 ML/d. 

Midmar WTP 250 Umgeni/Duzi 
River 

The Midmar Water Treatment Plant receives its water from the Midmar Dam in the Umgeni River. The raw water is pre-chlorinated 
before the addition of a polymeric coagulant and bentonite for the coagulation treatment process. The water is subsequently dosed 
with lime before flowing to pulsators for sedimentation. The overflow is dosed with intermediate chlorine before undergoing rapid 
gravity sand filtration. The final water is dosed with chlorine and ammonia for chloramination disinfection before distribution to the 
public. The plant is currently operating at 220 ML/d. 

Nooitgedacht WTP 160 Sundays 
River 

The Nooitgedacht Water Treatment Plant is located to the north-east of Port Elizabeth and obtains its raw water from the Sundays 
River. The plant is currently under construction to increase the treatment capacity. It uses conventional water treatment unit 
processes, mainly for turbidity removal. It is one of the main water treatment works supplying the Nelson Mandela Bay Metro and 
surrounding areas with drinking water. 

Graaff-Reinet WTP  Sundays 
River 

The Graaff-Reinet Water Treatment Plant is located next to the dam wall of the Nqweba Dam on the perimeters of the town. The 
treatment plant employs conventional treatment processes (coagulation, flocculation, sedimentation, sand filtration and 
chlorination) to produce a final water which is distributed to the consumers in Graaff-Reinet. 

Rietvlei WTP 40 Crocodile 
River 

The Rietvlei Water Treatment Plant abstracts water from the Rietvlei Dam in the Hennops River, a tributary of the Crocodile River. 
The raw water is dosed with lime for stabilisation of the water and pH adjustment before aluminium sulphate or ferric chloride are 
dosed coagulants. The water is flash mixed and flows through baffled flocculation channels before entering a dissolved air 
flotation/sand filtration process combination (DAFF). The water is subsequently treated by ozonation followed by granular activated 
carbon adsorption. The final water is chlorinated before being distributed to consumers. 

Brits WTP 80 Crocodile 
River 

Raw water is pumped from the Crocodile River to the Brits Water Treatment Plant. The water flows through flocculation channels 
before going through dissolved air flotation. The water is then filtered in rapid gravity sand filters and the filtrate treated with ozone. 
Granular activated carbon adsorption takes place before dosing with lime. The final water is chlorinated and pumped to 
consumers. 

Vaalkop WTP 270 Olifants 
River 

The Vaalkop Water Treatment Plant receives raw water from the Vaalkop Dam in the Elands River, a tributary of the Crocodile 
River. The water first undergoes pre-chlorination using chlorine gas as a primary disinfectant and oxidant. Powdered activated 
carbon is dosed to the water> Lime is also dosed before the water flows to the coagulation and flocculation process. In addition to 
the floc growth, the baffled flocculation channels allow for adequate contact time of the powdered activated carbon. The water 
subsequently flows to the dissolved air flotation units followed by sedimentation in sedimentation tanks. Ozone is injected into the 
overflow, followed by filtration rapid gravity sand filters and granular activated carbon filtration. The final water is dosed with 
chlorine gas and ammonia. The final water is distributed for public consumption. 



THE STATUS AND EXTENT OF DE FACTO REUSE IN SOUTH AFRICA 

103 
 

Drinking water 
treatment plant 

Design 
capacity 
(ML/d) 

Abstraction 
River Description of treatment process 

Witbank WTP  Olifants 
River 

The Witbank Water Treatment Plants abstracts water from the Witbank Dam in the Olifants River to balancing tanks from where 
the water gravitates to the plant. The raw water is treated using a coagulation and flocculation process, which is followed by 
sedimentation using clarifiers. The overflow from the weirs from the clarifiers is subjected to filtration before the water is disinfected 
and pumped to consumers. The plant is currently operating at 105 ML/d. 

Vaalbank WTP  Olifants 
River 

The Vaalbank Water Treatment Plant is located in Middelburg and obtains its raw water from the Olifants River. It uses 
conventional drinking water treatment processes to provide a final water that is distributed to Middelburg and surrounding towns. 

Groblersdal WTP 36 Olifants 
River 

The Groblersdal Water Treatment Plant provides treated water to the town of Groblersdal and surrounding villages. 

Flag Boshielo 
WTP 11.5 Olifants 

River 
The Flag Boshielo Water Treatment Plants abstracts raw water from the adjacent Flag Boshielo Dam (formerly the Arabie Dam). 
The plant uses conventional treatment processes and is currently receiving major upgrading.  

Phalaborwa WTP 150 Olifants 
River 

 The Phalaborwa Water Treatment Plant withdraws raw water from the Olifants River and supplies the town and surrounding mines 
with the final product water. The plant is owned and operated by Lepelle North Water. 

Zuikerbosch WTP 1200 Upper Vaal 
River 

Raw water is abstracted from the Vaal Dam and gravitates to the Zuikerbosch Water Treatment Plant via a pipeline feeding a 
canal. The water flows through a 500 ML buffer dam, with three 10 mm automatic screens preceding it. Lime is added to the water, 
as well as either polyectrolyte or silica as coagulant, before being mixed for coagulation, where PAC is also added to the flow for 
taste and odour removal. Flocculation takes place in spiral flocculators, where after the water enters the sedimentation tank. 
Stabilisation takes place via carbonation by bubbling carbon dioxide through the water, where the pH is reduced to acceptable 
levels. Rapid gravity sand filters further treat the water after carbonation. The water is disinfected by dosing with evaporated liquid 
chlorine and ammonia solution, and then distributed to users in the Gauteng area. 

Vereeniging WTP 1600 Upper Vaal 
River 

The Vereeniging Water Treatment Plant receives water from a barrage damming structure in the Vaal River, as well as from the 
Lethabo Weir that is located 20 km downstream of the Vaal Dam. The raw water goes through coagulation and flocculation before 
sedimentation takes place. The overflow from the sedimentation process is subjected to a filtration process before being 
disinfected and distributed for consumption.  

Vaal Barrage WTP  Upper Vaal 
River 

The Vaal Barrage Water Treatment Plant abstracts raw water from the Vaal Barrage Dam, located in the Vaal River. The raw water 
undergoes coagulation and flocculation before sedimentation occurs. The sedimentation process consists of primary and 
secondary sedimentation, which follow in series. The overflow from the secondary sedimentation process is subjected to 
pressurised sand filtration and then granular activated carbon adsorption. The plant also uses two disinfection processes, namely 
UV followed by chlorination. The final water is used for consumption by the public. 

Parys WTP 25 Upper Vaal 
River 

The Parys Water Treatment Plant receives its water from the Vaal River. The plant consists of three modules, namely the old plant, 
the expansion, and the package plant. Module 1 has a capacity of 5 ML/day and consists out of a flocculation process, which is 
followed by sedimentation. The overflow from the sedimentation process undergoes filtration via two sand filters. Module 2 has a 
capacity of 10 ML/day. It also consists out of a flocculation stage, followed by sedimentation. The sedimentation process uses two 
clarifiers, of which the overflow is subjected to filtration via six sand filters. Module 3 has a capacity of 10 ML/day. Two 5 ML/day 
Trident HS Package Plants work in parallel, each consisting of a high rate settling unit, an adsorption clarification process, mixed 
media filtration and UV disinfection. The final waters from each of the units go to three sumps, which are connected. Modules 1 
and 2 feed these sumps and Module 3 feeds the third sump. The final water from the sumps gets pumped to the public. Module 3, 
the package plant, was the focus of the plant for the removal capabilities. 



THE STATUS AND EXTENT OF DE FACTO REUSE IN SOUTH AFRICA 

104 
 

Drinking water 
treatment plant 

Design 
capacity 
(ML/d) 

Abstraction 
River Description of treatment process 

Midvaal WTP 320 Middle Vaal 
River 

The Midvaal Water Treatment Plant receives raw water from the Vaal River. The water goes through a pre-ozonation step, before 
undergoing primary coagulation and flocculation. The flow from this process is then treated using dissolved air flotation, before 
going through an intermediate ozonation step. The water then undergoes secondary coagulation and flocculation, where PAC is 
dosed. The water then flows to the sedimentation process, where the overflow is subjected to sand filtration. The final water is 
chlorinated before it is delivered to consumers.  

Balkfontein WTP 360 Middle Vaal 
River 

Raw water is abstracted from the Vaal River and received by the Balkfontein Water Treatment Plant. The raw water undergoes a 
pre-chlorination step, before lime, FeCl3 and polyelectrolytes are added to the water for coagulation and flocculation to take place 
in the mixing canals and weirs. Then primary sedimentation occurs, followed by intermediate chlorination and carbonisation using 
carbon dioxide. Secondary sedimentation then occurs in secondary settling tanks, which is followed by rapid gravity sand filtration. 
Final chlorination of the water takes places before flowing through contact reservoirs, where after ammonia is dosed. The final 
water is then distributed.  

Bloemhof WTP 14 Middle Vaal 
River 

The Bloemhof Water Treatment Plant abstracts water from the Vaal River, directly upstream of the Bloemhof weir. The raw water 
undergoes pre-chlorination, where chlorine chips are added to the water, before flowing to a distribution chamber. The chamber 
splits the flow between a turbo clarifier, a Densadeg clarifier and a dissolved air flotation unit. The overflow from the weir of the 
turbo clarifier also goes to the Densadeg clarifier and the dissolved air flotation unit. The weir overflow from the Densadeg clarifier 
and the outflow from the dissolved air flotation unit undergoes sand filtration before final chlorination via chlorine gas. The water 
flows through a chlorine contact reservoir. 

Christiana WTP 8 Middle Vaal 
River 

Raw water is abstracted from the Vaal River by the Christiana Water Treatment Plant, just upstream of the Christiana Weir. The 
water undergoes sedimentation by pulsators, before the overflow goes to through rapid gravity sand filtration. The outflow from the 
filters is dosed using chlorine gas, before being distributed for public consumption. 

 

 



THE STATUS AND EXTENT OF DE FACTO REUSE IN SOUTH AFRICA

105

6.2.3 Prediction of treatment efficiency and removal of selected CECs at 

selected case study water treatment plants

This section presents the removal capabilities of the selected case study drinking water treatment plants.

The process configuration and unit treatment processes for each plant was established, where after the 

expected CEC removal by each process were calculated using the estimated removal capabilities of each 

process unit as found in literature (Table 6.1). The estimated overall removal percentage of the CECs at 

the plant were then calculated. 

6.2.3.1 Prediction of treatment efficiency and removal of selected CECs at Piketberg WTP

Figure 6.1 shows the process configuration and unit treatment processes of the Piketberg WTP. Based on 

the literature, it is predicted that the Piketberg WTP will have high removal of sulfamethoxazole (86%) and 

diclofenac (89%) and moderate removal of carbamazepine (55%). The Piketberg WTP has the advantage 

of implementing an adsorption process to their configuration, which is a technology that has been proven 

to remove a variety of CECs. There are no results available for the final water produced by this plant, 